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| SREE NARAYANA GURU COLLEGE OF ENGINEERING . % TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT

the test report is issued to:

23/02/2024

As per the_ CE/ MT LAB/ Request No.: 99 dated 23/02/2024

Date
Report No.

KARUVACHERI TEMPLE

Report to: .
ASSISTANT ENGINEER, LSGD, Pagadiane N e e
PAYYANUR MUNICIPALITY Location PAYYANUR
MIX DATA
Mix: M10 Aggregate Size
Dealer Graded [Y/N]
C t i T
i : Admixture -
W/c Ratio i Dosage
FIELD DATA
Date / Time of Casting 30/01/2024 Slump - mm
Curing Type Ambient °C
Tem \
Structural Member e goncret 27+_3 °C
TEST DATA
Sample Date Age Size [mm] Area | Weight };ial::: Compressive Romasks
Number | Tested : [Days] [Sgmm] | [kg] [kN] Strength N/mm?
1 23/02/2024; 24 150X150 22500 300 13.33
2 23/02/2024; 24 150X 150 22500 310 13.77
3 23/02/2024; 24 150X150 22500 280 1244
Average Compressive Strength (N/mm?): 13.18
Lab in Charge:
Comments : f\k‘r):‘ k:S
[Name & Signature] ! ; &
Faculty in Charge: /‘Q\’ N2
[Name & Signature] ,/&, X JJ’ A \\,'/ A n»w\«(&"/*"»“/lf’
\\/\ i)/
AAV
Counter Slgnature HOD CE DrplﬁfNEcrprL
REE NARAYANA GURU COLLEGE OF
. ENGINEERING & TECHNOLOGY

PAYYANUR, KANNUR




439

SREE NARAYANAGURU COLLEGE OF ENGINEERING = TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

oxe /wi«/ (ol
1 ( REQUEST FOR TESTING OF CONCRETE CUBES
Client Address/Report To: . QASSASTANY. ENGDANEER . .
_POMYANUR . DU NCARS LT
Project Name I PRE-N9- ADE/23-91__CoustRucien_ of  KHRUVAC HER
L TNEMGELE Reofne TR\ One -
District M eSSOLWR o location: | (P v N0
Mo Age of
3 Date of Casting Date of Testing | Concrete Mix Name & Signature of Client
Cubes
Cube
Pc C
3 S o —ol-Aedu|AB—cR-3e &5 beyyg | VO
SADE\WHLL
e ! © |~ =2 Aadi| Q-2 -] B Beuyy | BTy @Q’L,V,@’
M -5 - '
: SLAs Ak
3 32 —oQ- Aok R3-0d -39 5 Oeagj| N Qo
|

oo <

Name & Signature of Lab staff

oA HE e

o

Any other details (optional):

Lab in charge/HOD Principal
-
Dr. LEENA AV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF

ENGINEERING & TECHNO|
PAYYANUR, KI\NNURLOGY



SREE NARAYANAGURU COLLEGE OF ENGINEERING & TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

......................................................................................................................................................................................................................

- 3
i \\ REQUEST FOR TESTING OF CONCRETE CUBES
Client Address/Report To:_ 7RO P Sol Ve PRO & RIY Mvp ROTIFE
MANBG e T SO uTrons. Pz L0,

Project Name . PPORTMersT

District L APAINYR _Location: O/ ISKV LA
No. of g

. Date of Casting Date of Testing | Concrete Mix Name & Signature of Client

Cubes Cube

3 0‘2&[06[62043‘ O4/oRfvens | 7 Mao Ris HHK & N

Any other details (optional):

Date: 84 !AT'S y(‘p

Name & Signature of Lab staff

= 02 i

ok

Lab in charge/HOD ‘ Principal

DrplﬁE ENAAV
INCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR




" SREE NARAYANA GURU COLLEGE OF ENGINEERING ¥ TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING

i Sree Narayasa Gury College

REO—— MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT

As per the_ CE/ MT LAB/ Request No.: 80 dated 10/07/2023 the test reportis issued to:

Date 10/07/2023
Report No.
Reportto: | bRoP SOLVE PROPERTY AND PROJECT | Project Name | Appartment
MANAGEMENT SOLUTIONS PVT LTD. Location Kannur
MIX DATA
Mix: M20 Aggregate Size
Dealer Graded [ Y/N ]
C T
ement. Admixture -
WI/c Ratio Dosage
FIELD DATA
Date / Time of Casting 24/06/2023 Slump mm
Curing Type Ambient °c
. Temperature =
Structural Member Concrete | 27+_3 C
TEST DATA
Sample Date Age Size [em] Area | Weight %:zialﬂraet Compressive e
Number | Tested | [Days] [Sqcm] [kgl [kN] Strength N/mm?
1 04}07/2023 7 150X150 22500 505 23.33
2 04/07/2023, 7 150X150 22500 510 22.66
3 04/07/2023 7 150X150 22500 480 21.33
Average Compressive Strength (N/mm?): 22.44

LabinCharge: pLly 40 o

[Name & Signature] ! QJ

-

Faculty in Charge: 0@\/

[Name & Signature]
Ridea. K Nomay

Comments :

\ &
o
Counter SiM re HOD CE

DrbléEE NAAvV
INCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR




"§L~—-f , 2R s KT RE

SREE NARAYANAGURU COLLEGE OF ENGINEERING g ' TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

REQUEST FOR TESTING OF CONCRETE CUBES

Client Address/Report To: r’)/QOP SolVe ; PQO’:% CT7 AND MANA CrEnng

PRYS: A s BT K O D
Project Name . APARTMervT
District . KEANNUR  location: KANNUR.
S i Age of
st Date of Casting Date of Testing | Concrete Mix Name & Signature of Client
Cubes
Cube
= [2-05-Q043 22 |05\ 2023 Moo | R&yIK K

102

Any other details (optional): ~ Pleae  cdleed W} 7§O/’ ({;/ RIC77% 7Y AR R

Date: 21105) 2023

Name & Signature of Lab staff

Reove r\Ocd%‘aa @
Lab in charge/HOD Principal

Dr. LEENAAV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR




% SREE NARAYANAGURU COLLEGE OF ENGINEERING & TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT

As per the_ CE/ MT LAB/ Request No.: 75  dated 22/05/2023 the test report is issued to:

5

Date 22/05/2023
Report No.
Reportto: | pop SOLVE PROJECT AND Project Name | Appartment
MANAGEMENT Location Kannur
MIX DATA
Mix: M20 Aggregate Size
Dealer Graded [ Y/N ]
Cement T
- Admixture ype
W/c Ratio Dosage
FIELD DATA
Date / Time of Casting 12/05/2023 Slump mm
Curing Type Ambient °c
ey Temperature : =
Structural Member Concrete . 27+_3 C
TEST DATA
: Load at -
Sample Date | Age 2 Area | Weight _ . Compressive
Number | Tested | [Days] Stxs [cm] [Sqem] = [kg] | ?"('r:l‘]' ® | Strength Nimm? | Remarks
1 | 22/05/2023 7 150X150 22500 550 24.44
2 22/05/2023 7 150X150 22500 560 24.88
3 22/05/2023, 7 150X150 22500 460 20.44
Average Compressive Strength (N/mm?): 23.25
Lab in Charge: 7
Comments : Ald\?\ l k -C
[Name & Signature] Q =
462~
) -
Faculty in Charge: ,/%?«)j\/
hame & signaurel 51, Lo \Llls clri )
e =
=
\S\Y X
Counter Signature HOD CE
Dr. LEENAAYV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY

PAYYANUR, KANNUR
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SREE NARAYANAGURU COLLEGE OF ENGINEERING ¢ TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

......................................................................................................................................................................................................................

REQUEST FOR TESTING OF CONCRETE CUBES

Client Address/Report To: Al owA  Enginesy

Poﬂ%ww,\m’ NN P ) afn H

Project Name - @oyj,,x,\ﬁdewwx‘r_\m:]._, “Rospdal weende
District ool _location:__Reyyannd _____
S Age of
e Date of Casting Date of Testing | Concrete Mix Name & Signature of Client
Cubes :
Cube /\
5 1A —0l= oy 1} ~0a-doks | &% M A

MMMMWQJ Shewd P

Any other details (optional):
| Date: {7/&/@\} S
9 750{(@1 .

Name & Signature of Lab staff

| g 190 Akt ko
S e, F ) —
\F
Lab in charge/HOD /%c/i;I

Dr. LEENAAYV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR



P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT

As per the_ CE/ MT LAB/ Request No.: 71

dated 17/02/2023 the test reportis issued to:

7». SREE NARAYANAGURU COLLEGE OF ENGINEERING £ TECHNOLOGY

Date 17/02/2023
Report No.
Report to: - - -
. Project Name Govt. Veterinary hospital
Assistant Engineer, Payyanur Muncipality Location Payyanur
MIX DATA
Mix: M20 Aggregate Size
Dealer Graded [ Y/N ]
t z T
o 2 Admixture L
W/c Ratio Dosage
FIELD DATA

Date / Time of Casting 14/01/2023 Slump mm

ing T Ambient c
kb Temperature ' =
Structural Member Concrete | 27+_3 C

TEST DATA

Sample Date Age Size [cm] Area | Weight ll;‘;?lﬂnf: Compressive Rotaiis
Number | Tested | [Days] [Sgcm] | [kg] [KN] Strength N/mm?®

1 17/02/2023, 28 150X150 22500 750 33.33

2 17/02/2023, 28 150X150 22500 790 35.11

3 17/02/2023, 28 150X150 22500 725 32.22

Average Compressive Strength (N/mm?): 33.55
Lab in Charge:
Comments : NQ‘()’A k.o

[Name & Signature]

[

Faculty in Charge:

=

N

LA

{{ku/w\ﬁv)

X

e

Counter Signature HOD CE

SREE NARAYANA GURU COLLEGE OF

[Name & Signature] /’g /(;'\,\ '\’ PZ \/ﬂ‘, \/\

Kt e p—

Dr. LEENAAYV
PRINCIPAL

ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR




E S SREE NARAYANAGURU COLLEGE OF ENGINEERING . & TECHNOLOGY

P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

CE/ MT LAB/ Request No :

Client Address/Report To: 4

Project Name

L1
i At SHaTIAR. [IH P

_Srpvervent  corvmn

Mr\/ _/s_/'u 3

€Y

AT

The] PPAELAN B

Disfrict Location:
! NN nt e Age of
i Ao [ Date of Lasung | Dale oi Testng | Lonueie Wiia - N R o s et )
Cube |
_ ) i o
3 o?q/fo/o& | Q%'L/rr 2 | o8 ™ &0 &t cillas
' Vs

Any other detalls (optional):

&Uﬂo[’

@mjﬂ@ﬁﬂu@.

e
WPrincipal

&//

Date: 'éa/“ /&& :

Name & Signature of Lab staff

Akl k-

Dr. LEENAAV
PRINCIPAL

SREE NARAYANA GURU COLL
ENGINEERING & TECHNOLEO%EYOF
PAYYANUR, KANNUR



SREE NARAYANAGURU COLLEGE OF ENGINEERING . & TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING

Sree Narsynna Guru College

B MATERIAL TESTING LABORATORY

....................................................................................................................................................................................................

CONCRETE COMPRESSION TEST REPORT

As per the  CE/ MT LAB/ Request No.: 62  dated 22/11/2022  the test report is issued to:

Date 22/11/2022
Report No.
Report to: .
Project Name STRUCTURAL COLUMN
KL ABDUL SATHAR IMPEX PRIVATE LTD. | Location TALIPARAMBA, KANNUR
MIX DATA
Mix: M20 Aggregate Size |
Dealer Graded [ Y/N ]
Cement T
- Admixture -
W/c Ratio Dosage
FIELD DATA
Date / Time of Casting 24/10/2022 Slump mm
ing Type Ambient s
S Bl Temperature i =
Structural Member Concrete | 27+_3 C
TEST DATA
Sample Date Age Size [cm] Area | Weight ';_.‘;?'?:; Compressive‘ Hinanilia
Number | Tested | [Days] [Sqcm] [kal [kN] Strength N/mm?
1 22/11/2022, 28 150X150 22500 660 29.33
2 22/11/2022, 28 150X150 22500 775 34.44
3 22/11/2022; 28 150X150 22500 710 31.55
Average Compressive Strength (N/mm?): 31.77

Lab in Charge: A‘('H \ (? 0
[Name & Signature] )%9«—)/
Faculty in Charge: ﬁ/’\l\_////a/
a \ /)
[Name & Signature] L/S/KA,(/P = \/ /4/[,; /V(‘éw;««ﬁa

Comments :

o

Counter Signature HOD CE

Dr. LEENAAYV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR




NPl SREE NARAYANAGURU COLLEGE OF ENGINEERING | & TECHNOLOGY
i P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING

MATERIAL TESTING LABORATORY

CE/ MT LAB/ Reduest No :

Client Address/Report To:

REQUEST FOR TESTING OF CONCRETE CUBES

5O

WU DR0UL SOAMeR s oaRex

Rogyese  LSediRe®
Project Name Lot e R
District KosQu Location: %R&%Qﬁ\@m\m
N o . Age of
: Date of Casting | .Date of Testing Concrete Mix Name & Signature of Client
Cubes
2adl Cube
= Q&\Gg\%\ N\t \Q:‘r\%}\ ST AR NN

Dearadny,

Any other details (optional):

Q(STS-O/‘- {or 22 /OWM
( Rs auso/- per vnbe)

Lab in charge/HOD

Date: Q()I'\)QQ
Name & Signature of Lab staff
bs-l’:\ﬂ“ k.o )
/
\ Principal
r\r/
\ : ‘

,\)\\

Dr. LEENA
RlNClPAi\ ¥




Sty 5 SREE NARAYANAGURU COLLEGE OF ENGINEERING ; ¢ TECHNOLOGY
; P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING

Sree Narayana Guru College

| f i e e | MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT

As per the_ CE/ MT LAB/ Request No.: 50  dated 26/07/2022  the test report is issued to:

Date 26/07/2022
Report No.
Report to: :
i Project Name PLINTH BEAM
KL ABDUL SATHAR IMPEX PRIVATE LTD. | Location TALIPARAMBA, KANNUR
MIX DATA
Mix: M20 Aggregate Size
Dealer Graded [ Y/N ]
C §E
ement. Admixture Lt
W/c Ratio Dosage
FIELD DATA
Date / Time of Casting 28/06/2022 Slump mm
ing T Ambient °c
Curing Type Tonborans mbien -
Structural Member Concrete | 27+_3 C
TEST DATA
Sample Date Age Size [cm] Area | Weight %:Z?:J;t Compressive e
Number | Tested | [Days] [Sqcm] | [kal [KN] Strength N/mm’®
1 26/07/2022] 28 150X150 22500 750 33.33
2 26/07/2022, 28 150X150 22500 770 34.22
3 26/07/2022] 28 150X150 22500 695 30.88
Average Compressive Strength (N/mm?): 32.81

Lab in Charge:
N\ R
[Name & Signature] /‘%Q\‘J/

2 N6
Faculty in Charge: - Ao e
[Name & Signature] {/g(\,‘: LY VA \é»\/u . /\( M,z\/\r-\_,é;'./

Comments :

.
. )y//
et
Counter Signature HOD CE
Dr. LEENAAYV
PRINCIPAL

SREE NARAYANA GURU COLLEGE OF o A&
ENGINEERING & TECHNOLOGY ) Sy
PAYYANUR, KANNUR R QToNH0T 2

e




S AYANAGURU COLLEGE OF ENGINEERING g TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur — 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

CONCRETE COMPRESSION TEST REPORT
dated 25/01/2022

As per the_ CE/ MT LAB/ Request No.: 14
the test report is issued to:

Date 25/01/2022
Report No.
Report to: - MEENKUZHI WATER
SILK, ATHANI, THRISSUR FOR Rrojact Name | . CREATION BROJECT
DEPARTMENT OF TOURISM Location PAYYANUR KANAI
MIX DATA
Mix: M20 Aggregate Size
Dealer Graded [ Y/N ]
Cement‘ Admixture Typs
W/c Ratio Dosage
FIELD DATA
Date / Time of Casting 19/01/120222 Slump mm
Curing T Ambient °c
s e Temperature — =
Structural Member Concrete | 27+_3 C
TEST DATA
= Load at .

Sample Date Age : Area :Weighti_ . Compressive
Number | Tested | [Days] Stze fem] [Sqcm] | [kd] F?ll(lﬁ]r € | strength N'mm? Remarks

1 25/01/2022 7 150X150 22500 305 13.55

2 25/01/2022 7 150X150 22500 310 13.77

3 25/01/2022 Z 150X150 22500 310 1377

Average Compressive Strength (Nlmmz): 13.69

Lab in Charge: y
Comments : &\du\r\a
[Name & Signature] &6!&/
P R
; Faculty in Charge: %6 L//f}
: ey \ /
[Name & Signature] -~ [ ° [ = / A
7 gﬁ/ p \,4,'«\,1\,?,,)@

2

Counter Sig re-HOD CE

Dr. LEENAAYV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR
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%59

SREE NARAYANAGURU COLLEGE OF ENGINEERING & ' TECHNOLOGY
P.O Chalakkode, Korom, Payyanur, Kannur - 670307.

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

.........................................................................................................................................................................................................

REQUEST FOR TESTING OF CONCRETE CUBES

CE/ MT LAB/ Request No: _/f-[_ e PR
Client Address/ReportTo: _ Sk __ A, Thedsses

__dof Dopt 4, TJouprew
Project Name : Meenkugby Weates Pacveation . Pomed-
District :_Kanwnug _______location: _ _ Ec%‘g@w_rx_: _Kaoneay®
No. of oech
c : Date of Casting Date of Testing | Concrete Mix Name & Signature of Client
ubes Cube
| 19 -01-2099) | d5-01-2a3y 7 M 20 'e(
21 -9 |~ -0 1 -Re 7 M2z
ol P | R 01 -3 k1 s
’ 16 -01 -0 | 50! -l | 7 M20

Any other details (optional): _ _

/-

Name & Signature of Lab staff

S['n‘haj-v-v &” :

Lab in charge/HOD Principal (g =t

Dr. LEENAAYV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR Scanned by CamScanner




¢ | SREE NARAYANAGURU COLLEGE OF ENGINEERING & TECHNOLOGY
: PAYYANNUR

DEPARTMENT OF CIVIL ENGINEERING
MATERIAL TESTING LABORATORY

TEST REPORT

Sub: Quality assessment of construction material supplied — reg.

Ref : Letter dated on 28/01/2020 from’Assistant Engineer, Kerala Public Work Department
Building section, Payyanur, Kannur — 670307.

With reference to your letter cited above, the following 28th day compressive strength test has been

completed as per relevant IS specification and the result are furnished herewith.

CONCRETE CUBES:-
5 . . Compressive
Sl. No. _ Details of the Sample Date of Casting Date of Testing Strength N/mm?
1. 31/12/2019 28/01/2020 33.33 N/mm2
2. | 150mmx150mmx150mm 31/12/2019 28/01/2020 42.2 N/mm?
3. 31/12/2019 28/01/2020 '36.88 N/mm’

Lab staff-in —charges 3 Faculty-in-charge

Dr. LEENAAV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY
PAYYANUR, KANNUR



SREE NARAYANAGURU COLLEGE OF ENGINEERING & TECHNOLOGY
PAYYANNUR

DEPARTMENT OF CIVIL ENGINEERING

MATERIAL TESTING LABORATORY

.....................................................................................................................................................................................

TEST REPORT

SUB: Quality assessment of construction material supplied —reg.

Karappath Ayurveda Dispensary Building Construction in Pilicode, 671310

With reference to your letter cited above, the following 28" day compressive strength test

has been completed as per relevant IS specification and the result are furnished herewith.

CONCRETE CUBES:-

Compressive

SI. No: Details of the sample Date of casting Date of testing SEcaei o

02/12/2019 30/12/2019 16 N/mm?

1. 150mmx150mmx150mm .
04/12/2019 01/01/2020 16.6 N/mm

) \ N =

Lab staff in —charge Faculty-in-charge
%&O
3
€
Dr. LEENAAV
PRINCIPAL
SREE NARAYANA GURU COLLEGE OF
ENGINEERING & TECHNOLOGY

PAYYANUR, KANNUR




SREE NARAYANA GURU COLLEGE OF ENGINEERING & TECHNOLOGY

PAYYANNUR

DEPARTMENT OF CIVIL ENGINEERING

MATERIAL TESTING LABORATORY

TEST REPORT

Sub : Quality Assessment of construction materials supplied — reg

Ref: Letter dated 12/04/2018 from THE MANAGER, ABC Sales Corporation, PAYYANNUR

Sample supplied by the client

With reference to your letter cited above, the Compressive strength test has been completed for
the as perrelevant IS specification and the results are furnished herewith.

INTERLOCK BLOCK:
SI Na. Details of the sample Compressive strength M Pa
1. 12
2. Interlock Blocks 11.33
3. 10.6
/:/“/,\wuam, \/ﬁ/«’\/:\«& :{,k:fwm%/
Lab Staff- in- chargeA W‘“ b <2 Faculty- in- charge
Dr. LEEN‘ID\AQ A
PRINCI
RAYANA GURU COLLEGE OF
SREEI(";&EERNG & TECHNOLOGY

PAYYANUR, KANNUR




